

계약 번호
P/O No. : 6010205

발행일자
Date of Issue : 2006.07.18

증명서 번호
Certificate No. : K - 06 - 332

제품명
Commodity : ERW STEEL STRUCTURAL TUBING ASTM A 500 GRADE B

제품규격
Spec. & Type : ASTM A 500 Gr. B

검사증명서

MILL CERTIFICATE

수요자
Customer : ANAHUAC

주문자
Shipper :



DONG - A STEEL CO., LTD.

* Head Office : Pm 406 Woo Chang Bldg 152-2
Kamjon-dong, Sasang-gu, Busan, Korea

* Gwangyang Factory : 1653-12, Taein-dong,
Gwangyang City, Jeonnam-do, Korea

* Busan Factory : 1516-6, Dadae-dong,
Saha-gu, Busan, Korea

* Seoul Office : 507-1, Sihma Industrial Complex 2nd,
Jungnang-dong, Ssangyong City, Gyeonggi, Korea

처 수 Size (Inch)	두께 Thick- ness (Inch)	길이 Length (ft)	제품번호 Product No. (Lot No.)	수량 Quan- tity	총길이 Total Length (ft)	인장시험 Tensile Test (Min.) Y.P. T.S (MPa)	E.L (%)	곡률시험 Bending Test	편평시험 Flattening Test	표면상태 Surface Treatment	과 학 성분 (%) Chemical Composition (Max.)					재간번호 Heat No. (Coil No.)	비고 Remarks	
											C	Si	Mn	P	S			
3 x 3	0.188	40	JDF1301XC001	390	15,600	317	400	22	-	Oiled	0.030	-	-	0.045	0.045	SR11597		
4 x 4	0.188	40	JDG05G1P5008	280	11,200	362	443	35	Good	Oiled	0.0348	0.010	0.528	0.0137	0.0035	SR11597		
4 x 4	0.250	40	JOG05G2P5011	225	9,000	362	443	36	Good	Oiled	0.0348	0.010	0.528	0.0137	0.0035	SR11597		
6 x 4	0.250	40	JDF1301P5047	84	3,360	384	448	26	Good	Oiled	0.0459	0.019	0.524	0.0077	0.0024	SR12535		
8 x 8	0.280	40	JDF127G1P5019	182	6,480	355	440	27	Good	Oiled	0.0597	0.017	0.559	0.0108	0.0044	SRO9990		
8 x 8	0.375	40	JDF30G1P5024	144	5,760	420	489	35	Good	Oiled	0.0612	0.014	0.562	0.0130	0.0037	SR11828		
												0.0422	0.015	0.548	0.0158	0.0035	SRO9905	

*** B L A N K ***

Surveyor To:

본 제품은 관련 규격의 시험을 행하여 합격하였음을 증명합니다.

We hereby certify that the material has been made in accordance with the order and specification.

Manager of material testing section KIM H. S.